BT TEHET

ﬁoaé‘?g: BTOT 152 BT 2020 TVOEEIT TFOE VT e300,
DTOD B0,
2Joriged), BP0F:15.05.2020

3meeed

dFod: BRBLeS HOT® LFTed o Gode, ToDOFHE BTIIYY
COVID-19 233313 ©o=00d@03 Hoeseledord dadhadried 0.

eogledd:  COVID-19 Clinical Management Protocol approved by Expert
Committee under the Chairmanship of Dr.Sacchidanand,
Vice —Chancellor, RGUHS.

F ok ok kR ok

BeBBey BeedB 19 Boeosy Dy@TweN BOWEDE dajSadey Toexd) Boedw®
dadDogeo VoD0T L) FIMER, Fylegwerhed. o, dreNtivrd Jedeorb@tds
383 a)mair‘lﬁ‘zd)& Foro dédzg&eoi) 23839 éagaa‘ad &mdde& geroriele
BweeNNIE. :

Ooexet3ey Boedwe-19 Boeosdr] BN @0t BETrorith Besgrb @), Be &oTeorivgal,

BBodna QY aj‘éciqgaeojo e3830DYS dmgesodm™, (treatment protocol) e
BOPRDFT000IT0N WIBED FToMlo BSREDTWE—19 g TODORITOZ ezorids djsgdgg 353
FOBREFINE ToNe JTE 85e0a oeed Kiabé oaaa?gcjgaim oD a"édzg&eoja 23839
S@YesoUuR), UIDBATEN Forle oMYA, TR SeddE YRy IOB  /
#uaaﬁa')'riﬁ*fda& QEBTJOB D BB, To2%ex® M00H egdrc)er}?s é:)agpa}r‘i‘s‘ a’)ga’)m?gemi)
X33 eatﬁzgg@"oi)g 8e30e70r B3 BeedeoN).

OBT0D TGO FTROOTRDN DOIeesd Hoes JTOD a's’écs?gaeob 23839 éamoa’mdd
o003 Heed Beedwe-19 deeNrivr Jedelesod evZged e38vy HPSMY @1 H5oB
eBHE8 (Bé ©I@IW). IFO IVOROBT, Beedw® TweeNy B83Y Forle TRF
egesodioN o WoOdeowe meggobad, (3F° oFF) JETeodr] ©rETeeNT.
BReAB®-19 Veeodd CreNrur] 383 JJedelesordy @HOB0DHY SIwedIE e38T
éa-gas'adaid)d Forle e5stesrSniethes esoeir‘l@dnd Bgde TOTTOZ TesdTS.

o \ﬂ'{lu
(22p33em® ') T")

BT 0B DT abaao?g o ant=1
esCeeriy DY B0 FeRgEd OB
ai’éciqgaeqb égﬁ) 3eJ0a3

1. Qe e2gad @2ephzednisy

2. oy IO SHesead FoSeenriy Ber® OB BySFOIED
3. 2y wey wdeery @HF) B0 TR WHTOIEL

4. QR 2 FYIod ey 3y 83IFDOD

- »



5:-\“5%638&9033 0RegIMD, 3.0.28. ¥FYY, DeJegdto,/ToBeBIT 8PS, 2008/ Yoo
?.8.00x0° 89PZ, YOBTRIT, eJorigedd

e

BT a’maaqg FTo0NEBAeTIED, T 3T BFET, PO B0, 2JorLsedo.

@oll ﬁ%mdod, @dﬂgﬁdo, BTeDWE-19 eruai&cé absgd @’%d TS, 2Jorigedd
00T, eteerk BB B0 BOeses Feedritd, eJoriEeth

9290370  QT3eE BT, oa:é)eob e:sdraeﬁ?s 9290379, egdraeri?g DB B0.F.Jedriwn,
eJorigedd.

Ve BB, eBeerfs @B 50.5.90083, $FoBTe® &3, eJorisedh.

VD ATeeIBFAD (DDOB), ead;aerig SR 30.7. Jedrieh, BSoridedd

D VBeETFTR (DTTDTEAIN), esdfaeri?g BOI) Be0D is’ejazgea Jeadniwh, oriyedh.
0300 da—wa BBI/TeIed T8

el U

® N O O



TREATMENT PROTOCOL FOR COVID-19 PATIENTS

NOTE: This Recommendation is derived from the prevailing trials
published and collation of various guidelines. These guidelines

would change with the evolving evidence.

COVID 19 RT-PCR POSITIVE PATIENT

1) Management of any COVID 19 patient mandates the Health Care
Personnel (HCP) to be in full Personal Protection Equipment (PPE)

2) Patient is Categorized in to three groups

Colour Type of patients who are provided treatment and care

Group A Asymptomatic/Patients with mild symptoms

Group B Symptomatic patient with Mild to Moderate Pneumonia with no signs of
severe disease, RR 15-30 cpm or SPO2- 90 - 94% at Room Air

Group C Symptomatic patient with Severe Pneumonia with RR>30 min or SPO2 < 90%
Room Air or less than 94% with oxygen , ARDS, Septic Shock.

o
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INVESTIGATIONS- Patients should bhe subjected for the following
investigations on admission and may be repeated whenever necessary.

CBC WITH N/L RATIO

INVESTIGATIONS LFT
COMMON TO ALL ON | RFT
THE DAY OF | RBS
ADMISSION: ECG

X-RAY (CHEST)

ADDITIONAL INVESTIGATIONS

CRP
GROUP-A D-DIMER

SERUM FERRITIN
GROUP-B PROCALCITONIN

LDH, TROP-T
GROUP-C PT/INR

ABG

CT THORAX (IF AVAILABLE)
Throat swab for HIN1 (optional for GROUP- B & C)

Other Investigations should be done based on
patient’s Co-morbid status

IDENTIFICATION OF HIGH-RISK PATIENT:

CO MORBIDITIES CLINICALLY LABORATORY VALUE
Age>50 Hypoxia- SPO2<94% Lymphopenia with
Neutrophil /Lymphocyte
ratio >3.5
Diabetes Tachycardia>100/min CRP>100mg/L
Hypertension Respiratory Distress | Serum Ferritin>300microg/L
RR>30/min
Lung Disease | Hypotension BP<90 | LDH >245

(COPD/Asthma/Post systolic
TB sequelae)
CKD/ Chronic Liver | Altered Sensorium D-Dimer >1000ng/ml
Disease

Immunosuppression
/HIV/Malignancy

Note: Calculation tool for predicting critically ill COVID-19 at admission can be used
as reference tool. (Developmemt of Validation of Clinical risk score to predict the
occurance of critical illness in hospitalized patient with COVID-19, JAMA internal
Medicine-published online, may 12/5/ 2020)
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GENERAL MEASURES AND GUIDELINES

TREATMENT:

1) Categorize in to A, B, C - sub groups

2) Supportive Care:

®

Normal feeding, No dietary restrictions, good oral hydration
Maintenance IV fluids (If indicated).

Maintain blood glucose levels <180 mg/dl.

If Patient is on ACE inhibitors/ARBs, should be continued

Avoid using NSAIDs other than Paracetamol Unless Absolutely
Necessary

Avoid using Nebulized drugs to avoid aerosolization of virus
Antibiotic selection in case of superadded bacterial pneumonia
should be according to institution antibiogram.

HFNC to be used if there is failed oxygen therapy and Non-
invasive ventilation (NIV) to be used appropriately with two

limb circuit expiratory filters.

Methyl prednisolone (1 mg/kg body weight for 5 days) may be

considered only in case of refractory shock or cytokine activation

syndrome or as per treating Physician particularly with abnormally
elevated CRP and Serum Ferritin.

Finger Pulse Oximeter for continuous monitoring of Heart

Rate and Oxygen Saturation.
Mask Oxygen at Saturation 94% or lower.
Counseling of COVID patients

(by Counselor/psychologist/Psychiatrist).

Lo
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GROUP A

TREATMENT

PRECAUTIONS

CAP OSELTAMIVIR 75MG BD
FOR 5 DAYS

TAB AZITHROMYCIN 500 MG
OD FOR 5 DAYS

TAB HYDROXY
CHLOROQUININE (HCQ)
400MG OD FOR 1 DAY
Followed by 200MG 1-0-1 X 4
DAYS

INJ. LOW MOLECULAR
WEIGHT HEPARIN
(ENOXIPARIN 40MG, S/C, OD
FOR 7 DAYS (IF D-DIMER IS
MORE THAN 1000NG /ML (OR)
X-RAY/CT THORAX SHOWING
GROUND GLASS OPACITIES)
SUPPORTIVE THERAPY-

TAB ZINC 50 MG 0-1-0 X 7
DAYS

TAB VITAMIN C 500 MG 1-1-1
X 7 DAYS

CATEGORIZATION
SHOULD BE REASSESSED
REGULARLY

CONTRAINDICATION FOR
HCQ-
1)QT INTERVAL > 500MS
2)PORPHYRIA
3)MYASTHENIA GRAVIS
4)RETINAL PATHOLOGY
5)EPILEPSY
6)HYPOKALEMIA
(K* < 3 MEq)

PREGNANCY IS NOT A
CONTRAINDICATION FOR
HCQ
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GROUP B (MODERATELY SICK PATIENTS)

CAP OSELTAMIVIR 75MG BD
FOR S DAYS

TAB AZITHROMYCIN 500 MG
« PATIENT SHOULD BE

ODFOR 5/DAYS REASSESSED REGULARLY

TAB HYDROXY AND CONTINOUS
MONITORING OF OXYGEN

CHLOROQUININE (HCQ) SATURATION IS ADVISED.

400MG BD FOR 1 DAY followed -

by 200MG 1-0-1 X 4 DAY

INJ ENOXAPARIN 40MG S/C| ¢ IF SPO2 < 94% START ON

OXYGEN - FACE MASK
1020 Sl SL/MIN OR  NASAL
IV ANTIBIOTICS ACCORDING PRONGS 2-5 L/MIN

TO LOCAL ANTIBIOGRAM
SUPPORTIVE THERAPY-

TAB ZINC 50 MG 0-1-0X 7
DAYS

TAB VITAMIN C 500 MG 1-1-1
X 7 DAYS

TAB N-ACETYL CYSTEINE
1-1-1 IN PATIENTS WITH
COUGH

Vice Chancellor
Rajiv Gandhi University of
Health Sciences, Bangalore-560 o4l
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GROUP C (CRITICALLY SICK PATIENTS)

« CAP OSELTAMIVIR 75MG BD
FOR 5 DAYS

« TAB AZITHROMYCIN 500 MG
OD FOR 5 DAYS

¢ TAB HYDROXY
CHLOROQUININE (HCQ)
400MG BID FOR 1 DAY
followed by 200MG 1-0-1 X 4
DAYS

* INJ CEFTRIAXONE 1 GM IV
1-0-1 AND CAN BE
ESCALATED ACCORDING TO
LOCAL ANTIBIOGRAM OR
TREATING PHYSICIAN

e INJ ENOXAPARIN 1 MG/KG
BODY WEIGHT S/C 1-0-1 X 7
DAYS
SUPPORTIVE THERAPY-

» TAB ZINC 50 MG 0-1-0X 7
DAYS

e INJ. VITAMIN C 1.5GM IV 6
HOURLY X 5DAYS

e TAB N-ACETYL CYSTEINE 1-1-
1 IN PATIENTS WITH COUGH

o CONSIDER SEPSIVAC (IF
AVAILABLE) 0.3ml
INTRADERMAL ONCE A DAY
FOR 3 DAYS IN CASE OF
SEPTIC SHOCK

PATIENT SHOULD BE
CONTINOUSLY MONITORED

HIGH FLOW NASAL
OXYGEN(HFNC) SHOULD BE
GIVEN AND IF PATIENT
DETERIORATES, EARLY
INTUBATION SHOULD BE
CONSIDERED.

LOPINAVIR/RITONAVIR SHOULD
BE USED ONLY ON A
COMPASSIONATE GROUND AFTER
INFORMED CONSENT IF THERE IS
NO RESPONSE FOR PRIMARY
TREATMENT.

[F GROUP-C PATIENT PROGRESS
TO ARDS/SEPTIC SHOCK, NOVEL
THERAPY CAN BE TRIED.

ABG TO BE DONE REGULARLY FOR
MONITORING OF ACIDOSIS AND
HYPOXEMIA

IONOTROPHIC SUPPORT
(NORADRANALINE- TITRATE
ACCORDING TO MEAN ARTERIAL

PRESSURE)
CORRECTION OF ACIDOSIS

CORRECTION OF ELECTROLYTE
ABNORMALITIES

MAINTAIN Hb% GREATER THAN 8
gm%

NOVEL THERAPY AS PER THE
CLINICAL JUDGEMENT/
DISCRETION OF TREATING
PHYSICIAN

e TOCILIZUMAB
¢ REMDESIVIR
e CONVALESCENT PLASMA

IF GROUP-C PATIENT PROGRESS
TO SEPTIC SHOCK, NOVEL
THERAPY CAN BE TRIED

Page 6 of 12 LCQ"V
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NOTE:

1) ENOXAPARIN:

e Pro Coagulant factors are increased in COVID-19 infection and

associated with increased risk of thrombosis

e Pneumonia and sepsis are complicated by DIC, but although COVID-19
patients do have abnormalities of coagulation and are not atypical of
DIC.

* The most marked abnormality is an elevation of D-Dimer but without a
parallel fall in platelet or prolongation of clotting time, this suggests that
local rather disseminated thrombin generation and fibrinolysis is taking
place

e The site of thrombin and fibrin formation appears to be in the lung,

based on post-mortem and CT scan findings

2. SEPSIVAC 0.3ml intradermal once a day for 3 days

(Refer product monogram or expert guidance)

3. LOPINAVIR/RITONAVIR

o If CAT C ©patient progresses to ARDS/ MODS while on
# HCQS/chloroquine plus azithromycin, addition of Lopinavir/ritonavir
i may be considered in case of progressive worsening as Remdesivir is not

available in India.

o This is to be used on a compassionate ground after taking informed
consent explaining the possibility of life threatening QTc prolongation

and cardiac arrhythmias

Criteria for Administration of Lopinavir/ Ritonavir

s

. ‘:é"Symptomatic patients with any of the following:
i. Hypoxia
ii. Hypotension

iii. New onset organ dysfunction (one or more)

Page 7 of 12
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a) Increase in creatinine by 50% from baseline, GFR reduction by
>25% from baseline or urine output of <0.5 ml/kg for 6 hours.
b) Reduction of GCS by 2 or more.

c) Any other organ dysfunction

Contraindication:

1) Hypersensitivity

2) Drugs contraindicated with lopinavir/Ritonavir - Antiarrhythmics

(amiodarone, flecainide, propafenone, quinidine), ergot derivative,
sildenafil, ranolazine.

3) Hepatic impairment

Dosage:

Lopinavir/Ritonavir 400/100mg- 1 tablet every 12 hours for 14
days or for 7 days after becoming asymptomatic whichever is earlier

NOVEL THERAPY: Consider Novel therapy as part of clinical trials)

1) CONVALESCENT PLASMA THERAPY:

e ICMR has approved Convalescent Plasma transfusion as part of
multicentric clinical trial in moderate to severe case of COVID-19
patients after IEC approval.

o FDA is accepting Convalescent plasma which is administration of plasma
from donors who had completely recovered from COVID-19 infections

e Studies have showed that patient had decreased viral load, decreased
severity score and improved oxygenation by 12 days after transfusion.

¢ Not Recommended as a regular therapeutic agent.

Lo’
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® Remdesivir is a novel nucleotide analogue that has activity agasinst SARS-
CoV-2

® Dosage- 200 mg IV on Day 1 f/b 100mg for 10 days

Contraindication:

* ALT > 5 times upper limit
» CKD with creatinine clearance less than 50ml/min

¢ Pregnancy and breast feeding

TOCILIZUMAB:

 Tocilizumab is a recombinant humanized monoclonal antibody against IL-6

receptor.

Rationale for use of Tocilizumab in COVID-19:

e Pro-inflammatory cytokine levels are elevated in COVID-19 infection.
Predictors of mortality from a retrospective, multicentre study of 150
confirmed COVID-19 cases in Wuhan, China included elevated ferritin and
IL-6. This suggests that virus induced hyper inflammation is contributing to
the mortality

e Tocilizumab has been found useful in severe or life-threatening cases of

cytokine release syndrome (CRS).

Jdom2

Vice Chancellor
1 Ra!iv Gandhi University of
Health Sciences, Bangalors-580 02

Page 9 of 12

-,




Guidelines and Recommendations

Recommendations for COVID-19 Clinical Management, National

Institute for the Infectious Diseases, Italy :

e Tocilizumab: 8 mg/kg (maximum 800 mg/dose)

OD (1 -hour infusion) Second dose should be administered after 8-12

hours. (if poor Clinical outcome)

CRITERIA-(IF ANY 1 IS PRESENT)

a) Pa02/Fi02 ratio < 300

b) Rapid worsening of respiratory gas exchange with or without availability of

non-invasive or invasive ventilation

c) IL-6 levels >40 pg./ml (if not available, see D-dimer levels >1000 ng/ml

~
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SUMMARY OF TREATMENT OF COVID-19 PATIENTS

Categorize to A ,B,C

|
GROUPC

CAP OSELTAMIVIR 75MG BD FOR 5
- DAYS

TAB AZITHROMYCIN 500 MG OD
: FOR 5 DAYS

TAB HYDROXY CHLOROQUININE
~ (HCQ) 400MG OD FOR 1 DAY
Followed by 200MG 1-0-1% 4
DAYS

Inj. ENOXIPARIN 40mg S/C OD for 7
days (if D-Dimer is >1000ng/ml (or)
X-ray/CT thorax showing Ground

3% glass opacity :

SUPPORTIVE THERAPY-

“TABZINC 50 MG 0-1-0X 7 DAYS
TAB VlTAMIN €500 MG 1-1-1X 7

CAP OSELTAMIVIR 75MG BD FOR 5 DAYS
: TAB AZITHROMYCIN 500 MG ODFOR5DAYS

TAB HYDROXY CHLOROQUININE {HCQ) 400MG BD
FOR 1 DAY: follnwed by 200MG 1-0-1X 4 DAY

ENOXAPARIN AOMG S/C1-0-0x 7 DAYS{If

"“weishtk >65 Kgs, 60 MG BID o

v TlBlOTlCS ACCORDING T 0 LOCAL
ANTIS:OGRAM .

IFSPOZ s 94% STARTON OXYGEN - FACE MASK :
L SL/MIN OR NASAL PRONGS 2-5 L/MIN

: SUPPORTIVE THERAPY-

2INC 50 MG 0-1-0x7 DAYS o
A BVITAMIN €500 MG 1-1- 1X7DAYS

TAB N—ACETYLCYSTEINEl 1-1IN PATIENTS WITH
N COUGH

CAP DSELTAMIVIR 75MG BD FOR 5 DAYS
TAB AZITHROMYCIN 500 MG OD FOR 5 DAYS

TAB HYDROXY CHLOROQUININE {HCQ) 400MG
BID FOR 1 DAY followed by 200MG 1-0-1X 4
DAYS
INJ CEFTRIAXONE 1 GM IV 1-0-1 AND CAN BE
ESCALATEDACCORDING TO LOCAL
ANTIBIOGRAM OR TREATING PHYSICIAN

INJ ENOXAPARIN 1 MG/KG BODY WEIGHT S/C
1-0-1X 7 DAYS

INJ. METHYL PREDNISOLONE 1 mg/kg body
weight for 5 days (in case of refractory shock orf
cytokine activation syndrome )
LOPINAVIR/RITONAVIR SHOULD BE USED ONLY
ON A COMPASSIONATE GROUND AFTER

INFORMED CONSENT IF THERE IS NO
RESPONSE FOR PRIMARY TREATMENT.

SUPPORTIVE THERAPY-
TABZINC 50 MG 0-1-0X 7 DAYS
INJ. VITAMIN C 1.5GM IV 6 HOURLY X 5DAYS
TAB N-ACETYL CYSTEINE 1-1-1 IN PATIENTS
WITH COUGH

SEPSIVACINY. 0.3ML INTRADERMAL FOR 3
DAYS

NOVEL THERAPY
Tocilizumab
Convalscent Plasma
Remdesivir

NOTE: CONTINUOUS MONITORING OF OXYGEN SATURATION BY
PULSE OXIMETER AND EARLY DIAGNOSIS OF HYPOXEMIA IS

ESSENTIAL IN ALL GROUP OF PATIENTS

Page 11 of 12
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Name:

Age Patient No:

CHECKLIST FOR COVID-19

Hospital: District:

Clinical Management of COVID 19

Sl no

Parameter

J

Sl no

Parameter

CBC

RFT

RBS

ECG

Chest X Ray

Lactic Dehydrogenase

15

Medications for all group of patients

Cap Oseltamivir 75mg BD for 5 days

Tab Azithromycin 500 mg OD for 5 days

Tab Hydroxy Chloroquinine (HCQ) 400mg OD
Day1 followed by 200mg 1-0-1 Day 2 - 4

Inj. Low molecular weight heparin (Enoxaparin
40mg, s/c, OD for 7 days (if d-dimer is more than
1000ng/ml (or) x-ray/ct thorax showing ground
glass opacities)

Supportive therapy

Tab zinc 50 mg 0-1-0 for 7 days

Tab vitamin ¢ 500 mg 1-1-1 for 7 days

D Dimer

Serum Ferritin

TROP-T

16

Additional for Group B

IV Antibiotics according to local antibiotic policy
Inj Enoxaparin 40MG S/C 1-0-0 for 7 Days

If SPO2 = 94% is Oxygen started

Tab N-ACETYL CYSTEINE 1-1-1 for cough

10.

Procalcitonin

11.

ABG

12.

PT/INR

13.

CT Scan (Optional)

14.

Continuous Monitoring of
Oxygen saturation by
Pulse Oximeter

17

Additional for Group C

Inj. Methyl prednisolone 1 mg/kg body weight X 5
days (in case of refractory shock or cytokine
activation syndrome )

Inj Ceftriaxone 1 GM IV 1-0-1 or antibiotic policy
If SPO2 = 94% is Oxygen started

Tab N-acetyl cysteine 1-1-1 for cough

Inj. vitamin ¢ 1.5gm iv 6 hourly for S days
consider sepsivac (if available) 0.3ml intradermal
once a day for 3 days in case of septic shock

* Lopinavir/Ritonavir if indicated

Novel Therapy in case of deterioration of pt if
given

Tocilizumab / Convalscent plasma / Remdesivir

Signature of treating Physician
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This Recommendation is derived from the revailing trials
published and collation of various guidelines. These guidelines
would change with the evolving evidence.

COVID 19 RT-PCR POSITIVE PATIENT

1) Management of any COVID 19 patient mandates the Health
“Care Personnel (HCP) to be in full Personal Protection
Equipment (PPE).

2) Patient is Categorized in to three groups.

INVESTIGATIONS : Patients should be subjected for the following
investigations on admission and may be repeated whenever

necessary.
INVESTIGATIONS | ECG LFT
COMMON TO ALL: | X-RAY (CHEST) RFT
CBC WITH N/L RATIO | RBS
GROUP B D-DIMER PT/INR
& SERUM FERRITIN ABG
GROUP C CRP CT THORAX
(Additional PROCALCITONIN (IF AVAILABLE)
Investigations) LDH, TROP-T ECHO

Other Investigations should be done based on patient's Co-morbid status.

Asymptoma

IDENTIFICATION OF HIGH-RISK PATIENT:

CO MORBIDITIES | CLINICALLY

LABORATORY VALUE

Symptomatic patient with Mild to Moderate Pneumonia with
no signs of severe disease, RR 15-30 cpm or SPO2- 90%- 94%
at Room Air.

Symptomatic patient with Severe Pneumonia with RR>30 min
or SPO2 < 90% at Room Air or less than 94% with  oxygen,
ARDS, Septic Shock (Confusion, Drowsiness, Decrease in
Urinary Output, Low Blood Pressure, Tachycardia).

RR>30/min

Age>60 Hypoxia- SP02<94% | Lymphopenia with Neutrophil/
Lymphocyte ratio >3.5

Diabetes Tachycardia>125/min| CRP>100mg/L

Hypertension Respiratory Distress [ Serum Ferritin>300microg/L

Lung Disease

Hypotension BP<90

LDH>245

(COPD/Asthma) systolic D-Dimer > 1000ng/ml
CKD/ Chronic Liver |Altered Sensorium
Disease

Immunosuppression/
HIV/Malignancy

GENERAL MEASURES AND GUIDELINES :
TREATMENT :
1) Categorize in to A, B, C - Sub Groups.
2) Supportive Care :

Normal feeding, No dietary restrictions, good oral hydration

Maintenance IV fluids, if indicated.

Absolutely Necessary.

Maintain blood glucose levels <180 mg/dl.
If Patient is on ACE inhibitors/ARBs, should be continued.

Avoid using NSAIDs other than Paracetamol Unless

Avoid using Nebulized drugs to avoid aerosolization of virus
Antibiotic selection in case of superadded bacterial pneumonia

should be according to institution antibiogram.

Non-invasive ventilation (NIV) should be avoided in

patients with COVID-19 positive individuals, as there is

high risk aerosol generation.

Methyl prednisolone may be considered only in case of

refractory shock or cytokine activation syndrome or as per
treating Physician particularly with abnormally elevated CRT
and Serum Ferritin i.e., 40mg BID for 5 days.

Oxygen Saturation.

- Finger Pulse Oximeter for monitoring of Heart Rate and

« Mask Oxygen at Saturation 94% or lower.

- X-Ray Chest for all.

: = GROUPB(M RATELY-SICK:PATIEN | = GROURC
TREATMENT PRECAUTIONS TREATMENT PRECAUTIONS TREATMENT PRECAUTIONS
« CAP OSELTAMIVIR 75MG - CATEGORIZATION should be | |+ CAP OSELTAMIVIR 75MG BD + Patient should be reassessed * CAP OSELTAMIVIR TSMG BD for 5 |, Lo flow nasal oxygen
for 5 d 12 hrly and conti days (HENG) should be o1
BD for 5 days. Reassessed every 12 hrs. or > days every 12 hrly and continous should be given
y vy « TAB AZITHROMYCIN 500 MG monitoring of saturation. + TAB AZITHROMYCIN 500 MG OD and if patient deteriorates
« TAB AZITHROMYCIN 500 MG | = CONTRAINDICATION for & i for 5 days intubation should
ys
0D for 5 days. HCQ- - TAB HYDROXY « TAB HYDROXY CHLOROQUININE be considered early

« TAB HYDROXY
CHLOROQUININE (HCQ)

1) QT INTERVAL > 500MS.
2) PORPHYRIA.

Mmmw\%% mmmwhw 3) MYASTHENIA GRAVIS.
1-0-1 X 4 days. 4) RETINAL PATHOLOGY.
SUPPORTIVE THERAPY- 5) EPILEPSY.
« TAB ZINC 50 MG 6) HYPOKALEMIA
0-1-0 x 7 days. (K+ < 3 MEq).
« TAB VITAMIN C 500 MG * pregnancy is not
1-1-1 x 7 days. Contraindication for

HCQ

CHLOROQUININE (HCQ)
400MG BD for 1 day followed
by 200MG 1-0-1 X 4 day

- INJ ENOXAPARIN 40MG S/C
1-0-0 x 7 days (If weight is >65
Kgs, 60 MG BID

= [V ANTIBIOTICS according to
local antibiogram

+ LOPINAVIR/RITONAVIR should
be used only on a Compassionate
ground after informed consent, if

?rma is no response for primary
treatment LOPINAVIR/RITONAVIR
200/50 MG twice daily for 7 days.

SUPPORTIVE THERAPY-
« TAB ZINC 50 MG 0-1-0X 7 days
- TAB VITAMIN C 500 MG
1-1-1 X 7 days
- TAB N-ACETYL CYSTEINE 1-1-1
in patients with cough

» IF SPO2 < 94% START ON
OXYGEN - FACE MASK 5L/MIN
OR NASAL PRONGS 2-5 L/MIN

« INJ CEFTRIAXONE 1 GM IV 1-0-1

* INJ ENOXAPARIN 40 MG S/C

Note:

Informed consent to be taken
hefore administering LOPINAVIR
/ RITONAVIR.

« LOPINAVIR/RITONAVIR 200/50

« INJ. METHYL PREDNI-SOLONE

» REMDESIVIR DOSAGE :

INJ 200 MG IV ON DAY 1

INJ 100 MG IV for 7 days (if available)
SUPPORTIVE THERAPY-
=TAB ZINC 50 MG 0-1-0X 7 days
=INJ. VITAMIN C 1.5GM IV 6 hourly x
Sdays
«TAB N-ACETYL CYSTEINE 1-1-1in
patients with cough

(HCQ) 400MG BID for 1 day
followed by 200MG 1-0-1 x 4 days

and can be escalated according to
local antibiogram or treating
physician.

1-0-1x 7 days (if body weight is
>65 kgs, 60 MG BID)

MG twice daily for 7 days
40mg BID for 5 days (in case of

high CRP and elevated FERRITIN
levels)

Patient should be
continuously monitored

ABG to be done

IONOTROPHIC SUPPORT
NORADRANALINE

0.02 mcg/kg/min (IF
SYSTOLIC BP < 90 mmHg)
CORRECTION OF ACIDOSIS

CORRECTION OF
ELECTROLYTE
ABNORMALITIES

MAINTAIN Hb% AT 10 gm%
CONSIDER SEPSIVAC

(if Available)

0-3ml INTRADERMAL

once a day for 3 days in
case of septic shock.
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